IRON*"
!.’.’ ...
O FHEO

g
R o o
PLASTIC SKID PLATE A ?.-.'.ffmgzssz-;%.

O T

code.ironbaltic.com/u/xbP4njxp

AODES
Pathcross 1000 S/850S /650 S

Code 02.28400

Version 11122024

Keep this manual for future reference!

If you need any spare parts, please send this packaging data to your local dealer or to Iron Baltic

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

sales@ironbaltic.com

SPECIFICATION

Pos. | Description Code Amount
1 | Front protection 02.28201K 1
2 | Middle protection 02.28402 1
3 | Rear protection 02.28203K 1
4 | Right sideprotection 02.28404 1
5 | sideprotection 02.28405 1
6 | Front right a-arm protection 02.28206K 1
7 | Front left a-arm protection 02.28207K 1
8 | Rear right a-arm protection (BLACK) 02.28108 1
9 | Rear left a-arm protection (BLACK) 02.28109 1
10 | Distance plate 02.28110 2
11 | Front protection 2 02.28211K 1
12 | Front protection 2 rear part 02.28213K 1
13 | Fron a-arm bracket 02.1018 2
14 | Front a-arm bracket 2 02.4606 2
15 | Connecting plate 02.5006 10
16 |Rear a-arm bracket 02.7508 2
17 | Front a-arm bracket 02.8210 2
18 | Dished washer 14.503 45
19 |Bolt M6x12 DIN933 0T.02.02.030 2
20 | Bolt M6x16 DIN933 0T.02.02.050 30
21 | Bolt M6x25 DIN933 0T.02.02.070 8
22 | Bolt M6x30 DIN933 0T.02.02.080 11
23 | Bolt M6x45 DIN933 0T1.02.02.110 4
24 | Bolt M8x50 DIN933 0T.02.02.240 2
25 | Bolt M6x20 DIN7991 0T.02.04.030 4
26 | Bolt M8x35 DIN 912 0T.02.06.052 2
27 | Washer @6/15 SFS3738 0T.04.03.020 55
28 | Washer @6/18 DIN9021 0T.04.02.020 8
29 | Washer @8/20 SFS3738 0T.04.03.030 4
30 | Nyloc nut M6 DIN985 0T.03.02.030 8
31 | Nyloc nut M8 DIN985 0T.03.02.040 2

TOOLS REQUIRED FOR INSTALLATION:

* Spanner 10mm
* Spanner 13mm

NB!

* Socket wrench 10mm

Allen wrench 4mm
Allen wrench 6mm
Torx 30

We recommend using thread lock fluid on the bolts!
Bolts tend to loosen with vibration from ATV.

02.28400 Plastic skid plate Aodes Pathcross 1000 S/850 S/ 650 S



mailto:sales@ironbaltic.com

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

212718
'\

26;29;31

7\

232'7:18:28.30
: 19,27

26292931 20,2718

22778

22:777:18,28:30

2327:18;2830

02.28400 Plastic skid plate Aodes Pathcross 1000 S/850 S/ 650 S



FITTING INSTRUCTIONS

Step 1 Remove standard skid plate and control arm protections. If your ATV is equipped
with lower-mounted front bumper (see picture), remove it.

poy o
\/
) N
s 4
s 4

Step 2 Install front control arm protections 02.28206K (Pos. 6) and 02.28207K (Pos. 7).

(<)

_Pos. 20721817 |

‘ N\
\ o D \y /
Pos:22;27;18;28:300/4
~YP0s.22;27,;28:30; 137

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 3 Install rear control arm protections 02.28108 (Pos. 8) and 02.28109 (Pos. 9).
First install bracket 02.7508 (Pos. 16).

2
o

/Pod 19:

27

:“ a:.: P
s

{,‘EQ
H’hm I X ﬁumw [} |

.M

Step 4 Install rear protection 02.28203K (Pos. 3)
and connection plates 02.5006 (Pos. 15).

02.28400 Plastic skid plate Aodes Pathcross 1000 S /850 S/ 650 S




Install middle protection 02.28402 (Pos. 2)
and connecting plates 02.5006 (Pos. 15).

Pgi__l;S 7

Install side protections 02.28404 (Pos. 4) and 02.28405 (Pos. 5).
First remove bolts indicated with arrows.

s
EeIE

Ros.

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 7 Depending on the shape of the ATV's front plastic, install the corresponding front
part.

Version 1: Install front protection 02.28201K (Pos. 1) and distance plates 02.28110 (Pos. 10).

02.28400 Plastic skid plate Aodes Pathcross 1000 S /850 S/ 650 S



Version 2: First attach the front part 02.28211K (Pos. 11) to the rear part 02.28213K (Pos. 12). Then
install the assembly to the ATV. If the lower-mounted bumper was installed to the ATV, reinstall it.

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/







BALTIC

rO

IRON BALTIC OU
Joatee 17
Vaana 76903
Estonia / Europe

+372 6533 711
sales@ironbaltic.com

www.ironbaltic.com
www.facebook.com/ironbaltic
www.youtube.com/user/ironbalticltd



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
http://www.facebook.com/ironbaltic
http://www.youtube.com/user/ironbalticltd

